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4. LOWER SHAFT C@MP@NE?\@S

5 NEEDLE ROD COMPONENTS
ETHEREIGR

REF.NO NOTE

J’F;

54

311-28101

(HBUO.
(M8X1.

311-08202
311-21208
311-08808
31180708 FELT
1~70202 SCREW

[ N o 5/} [

#01

3 G Go8 g TB AT L3 G Lad g

L

11-13103
25 311-13202

y HGE BEARING 2 1 311- HEEDLE
2 BEARRING HOLDER (SHORT) 1 2 311-
2 - SCREW (M6X1-8) 82 2 3 311-
1 4 TIMING BELT 1 4 311-
1 5 TIMING PULLEY 1 5 311-
i 5 SCREW (MBX1-6) 4 8 311
1 7 LO¥ 1 7 311
4 8 o1 1 8 3 (1)
1 9 S 2 9 31 (1
1 10 S0 2 10 3 (0
3 11 ) L0 i 1 11 311-14606 (1)
(HBX1 1 ~28069 5 ER 1 1 12 311~14705 (0
SHAFT 1 ~28309 PLAIN BE (1 13 311-60609 (2)
SHAFT 1 -28051 SPREADER (1) 14 311-12808
K 1 -28002 SPREADER 1 15 3 07
4 16 1-64106 SCREV (M (2) 16 1-13004
1 89501 SCREW (i (1) 17 1-645
1 311-28200 SP (1) 18 i1
1 311-69105 SCR @ 19 1
(1 20
1 21
1 22
1 23
1 24
1
1

ST T TV N L% SO Jvnv ey

-24209 FEED
SCREY {MBX0.
SCREY (MB¥0.8-8) &0

FEED DOG REGULATING PLATE
REGULATIRG PLATE SPRING

GEAR

£ OO e O U B A B e O D 00 3 R

N BS INT RO NS DD B PO B

by
£

b ek

26 311-70004
27 311-13400
11-63405
28 311-69501
30 311-15108

B
(&3]
Lad

FEED DOG REGULATOR ASH,
FEED DOG REGULATING ECCEW
FEED DRIVE ECCENTRIC ASH.
FEED DRIVE ROD

NEEDLE BEARING

31 311-13608
32 311-13707
33 311-71200
34 311-73701
35 311-13508

[

o ok ot ok Bord Bk gt ok (N et et 620 beid D Bd ok bk N5 bt foeh bt T3 et

oot

] FEED DRIVE ECCENTRIC
11-22608 ECCENTRIC LINK
311-22708 FE 0G REGHL
31180500 SCREW (M3X0
=BO00S SC M3X0. 5

TOR
\TOR
)

e &

59

)
1-70301 SCREW (M8¥1-8) 8
11-24357 FEEL T ROD AS
11-24308
1-24407 f f

1-70604 SCREW (M5X0.8-5) 8:

Z
H.

|

Aty §

ROD

ol

Yoot

=3 O e G DD e O 0D 00 ) T 551 o Qa3 B pent

08400 LOVER SHAFTRUSHING (LEFT)
' PULLEY
SCREY (M6X1-8) 82

Rl R N I R R R LR ISR TN U IS 9
65 T3 Ca3 Jad T3 Ga3 €A DD (A5 B03 €03 €43 003 (005 €3 (A% €ad G0 [Ea3 603 Lad €3 A3 [Cn

g wit

2

B et 5 e

36 311-83800
37 311~73008

#02. ... FOR




e v
N ST S BV
NG 72

N fS— -
\

s
PV —
AN

Qe N

A -
)

L}
i

i
t
H
i
i
t
t
t
i
i
i
i
i
H
t
H
¥
i
i
i

311-24506

A

46

a7

3

2

Dy

N

TOR
PR

AT
-
]

5%+
R

1

¥

i
LB

REGUI

I

NUT

i

{

LG

11-17302

31

g




USRI B

EOgs R iV S
ot

B

3

i

.
34

o3

P L s

[ R el

=

#02

#01
#01
#G1

10. THREAD TENSION COMPONENTS
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i 14 #01  311-47557 AIR PIPE )
15 #02  311-43050 AIR_PIPE
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1 GAK-A22010B0  PRESSER LIFTER 1 (3) 2PEOBRL. A-vDRSECES
2 GAK-A22010A0  PRESSER LIFTING CYLINDER ASH ) H) 32 serew(Rix0.7- ‘GJ[_?._{
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7 311-79107 YASHER (2) .
3 GAE-A2202000  JOINT 6-PT1/8 2) ; ; 3 ; s T s ; 5 ;
g GAE-A22050A0  ELECTROMAGNETIC VALYE ASH. 5!
10 GAK-22207000  JOTHT 43 e o
11 GAK-AZ205000  ELECTROMAGNETIC VALYE (1 L (]
12 GAE-22223000 SCREW { ¢ 3.1¥186) (2)
13 GAE-A2208000 SILEHCER (23 5 Al b ER ! o aE £
14 GAE-A2213000 HYLONS TURE (3) Flat headggiéter-sunmoun@ head] Pan head Binding head Flat head %‘Kijlaiistsr head| Setscrew |Hexagon head
5 GAK~AZ218000  REGULATOR FITTING PLATE a ‘
18 GAE-A2217000  HOSE HNIOK ) 8 4
FITTING BASE WHOLE ASH. 1 17 GAK~A2218000  HOSE BAND (1) feed of serew
(HBY1-15) 62 2) 18 GAE-A2219000  CORD CLAMP (1) 6 ! 2 ° ‘
z (2) 19 GAE-AZ220000  CABLE BAWD 3) P o~ P
‘ (1) 20 GAR-A2222000_ YOOD SCREY (6 B.1¥18) (23 % ) © . Y
0.5-2) 40 2 21 GAE-A2214000  CONNECTOR )
ING BASE SHAFT ASH. (1) 27 GAE-A2208080  BLECTROMAGNETIC YALVE CORD o TPy reR ik BA%
{1 23 311-B8602 SCREY (M50, 8¥18Y 47 93] Stot Cross recessediHexagon soaket Slot Squars socket i Cross slot
FITTING BASE SHAFT )] 24 311-73305 VASHER (4)
FITTING BASE 5 1 285 311-7350: SPRING. VASHER (23
(HBY1-8) 87 (2 28 311-71408 VT )
i BASE 3 (1) 97 311-68404 SCREV (44 (1)
HEXO. 8-10) 62 2) 28 GAK-A2215000  REGULATOR )
NG BASE 4 (1)
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(1-1/47)(FOR

34 . 9mm (1-3/8")(FOR

MH-~14108)

NG RING
WASHER
DRIVING SHAFT

DRIVING SHAFT BUSHING
DRIVING SHAFT BUSHING

TENSION SLEEWE
NG COLLAR
(M5X0.8-5) &2
NG SCREW STAY
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HMBX0.8-12) 80
PLATE COVER
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ced ey G
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D ROLLER
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gy e e ey

LASTIC)
RTS (IRON)
RTS

R R S e A

2 s 2
3 : 2
4 i 2
5 F LE VIRE CLAMP BUSHING 2
8 SCREW (11/84¥40-8) D60 2
7 NG PLATE 1
& HAY-07281000 1
9 HA¥-07252000 1
10 311-75400 2
11 07250000 H
12 66802 2
132 i
14 1
]
Af 1
18 1
18 S5 SPRING 1
20 ROLLER BRACERT 1
21 -40) 62 2
2z 2
23 E o —
: REF.HD NOTE PART MO DESCRIPTIOHN Nty
; 1 1 31146004 NEEDLE CL } 1
5 : 2 311-45008 EEDLE PLATE 31.8HH 1
29 4 3 311-53109 FEED DOG 31. 8Hi 3
% | 4 311-54008 LOOPER HOLDER 31.84H 1
31 ] 5 311-55054 SPREADER ASH. 31.8kH i
39 1 5 311-55104 SPREADER PN (2
23 HAY-07241000 3 7 311-B5005 SPREADER 31.8M (1
8 311-47150 PRESSER FOOT ASH. 31.8MH ]
g 311-51004 PRESSER FOOT (UPPER) (1)
0 311-61708 SCREY._{H4%0.7-5.4} 80 !1;
11 311-51301 PRESSER FOOT GUIDE PLATE (1
15.CLOTH PULLER EXCLUSIVE PARTS (4) 12 311-68909 SCREW (M2.5X0.45-8) 10 @
I - \ 13 311-51400 PRESSER FOOT GUIDE PLATE,LOVER )
SE| FELBEFHESE (4) 14 211-66002 STEP-SCREY (H5X0.8-4.5) 16O n
15 311-48059 RESSER_FOOT ASH. (LEFT)31. MM {
s 18 311-51152 PRESSER FOOT (LOWER) GUIDE (1)
] 17 311-51500 PRESSER FOGT (LOVER) SPRING (1)
18 311-77207 PRESSHER FOOT (LOWER) GHIDE PIN (1)
19 311-60401 SCREY (¥3X6.5-4.2) 80 ()
2 317-40602 PRESSER _EOOT (LEFT) 31.8HH (1)
8 21 311-48851 PRESSER FOOT (RIGHT)ASH.31.8MH (1)
22 311-50402 PRESSER FOOT (RIGHT) 31.8HH ()
23 311-60401 SCREW (H3X0.5-4.2) 80 (1
24 311-51152 PRESSER FOOT (LOWER) GUIDE )
25 311-51509 ESSER_FOOT (LOWER) SPRING i)
28 311-77207 PRESSER FOOT (LOWER) GUIDE PIN (1)
s 27 311-51608 FINGER GUARD 0
| 28 311-61508 SCREW (M3.5¥0.6-6) 40 (2)
@ 29 311-81300 SCREY (#5X0.8-10) 40 (1)
30 70707 SCREY (1/8¥44-2.4) 80 2
31 311-62407 SCRWE (M3%0.5-7) 40 4
L 32 311-53505 HEEDLE HOLDER (FRONT) 2
. ) 33 311-60203 SCREV (3/32456-3.8) 60 4
. a7 34 311-53505 NEEDLE HOLDER (FRONT) 2
- 35 311-60203 SCREY {3/32456-3.8) 8O 4
38 311-45105 HEEDLE PLATE 34.04H t
37 311-55252 SPREADER ASH. 34.9M4 1
.5 38 311-55203 SPREADER 34, 9HH )
‘ L 39 211-55104 SPREADER PIN (2
; ; % 40 311-4705] PRESSER FOOT ASH. 34, 9UN 1
- E //;%7 41 311-51004 PRESSER FOOT (UPPER) 1
¢ E 7 42 311-61300 SCREY (W5X0.8-10) 40
//f;;§§§Y’ P - 43 311-51301 PRESSER FODT GUIDE PLATE
S, 2P & 44 311-61706 SCREY (M4X0.7-5.4) 60 (
= <§§; = 45 31168909 SCREY (42.5%0,45-8) 1 (2)
) 48 311-51400 PRESSER FOOT GUIDE PLATE,LOWER (1)
a7 311-66002 STEP-SCREW (#5%0.8-4.5) D8O (0
— — 48 311-47853 PRESSER FOOT ASH. (LEFT)34.9MM (1)
49 311-51152 PRESSER FOOT (LOVER) GUIDE )
50 311-51508 PRESSER _FOGT (LOWER) SPRING &)
- 51 311-60401 (H2X0.5-4.2) 80 (1)
1 i 52 311-77207 FOOT (LOWER) GUIDE PIN 1
2 311-61904 < 53 311-49404 ER FOOT (LEFT) 34.9M (1)
8 HAY-0T2590A Z 54 511-48853 RESSER FOOT {(RIGHT)ASH.34.9MH )
4 11-69368 : 55 311-51152 PRESSER FOOT (LOWER) GUIDE (1
5 01256006 - 56 311-80401 SCREY (M3X0.5-4.2) 80 )
¢ “orasted ) 57 311-77207 PRESSER FOOT (LOWER) GUIDE PIH (1)
. ] 58 311-50204 PRESSER FOOT (RIGHT) 34.QuH (1
: 2 59 311-51509 PRESSER FOOT (LOVER) SPRING )
6 ; 80 311-51808 FINGER_GUARD 1)
o 1 51 311-51508 SCREW (M3.500.8-8) 40 )
12 4 82 311-54107 LOOPER HOLDER 34.9H 1
13 1 83 311-62407 SCREY (M310.5-7) 40 4
iy 1 84 311-46103 HEEDLE CLAUP 34.0HH 1
5 31168008 2 85 70707 SCREY (1/8%44-7.4) 80 2
16 MAT~07268000 1 56 311-53208 FEED DDG 34 GHM 1
17 HAY-DT726900¢ 2




11 LUBRICATION MECHANISM COMPONENTS

12. CLOTH PULLER EXCLUSIVE PARTS (1)

ZE SRBHERRS (1)

13. CLOTH PULLER EXCLUSIVE 1
Jen| EREERAR (2)

311-83800

SCREW (M8X1-1B) 82

MAV-07201040

JPPER ROLLER REGULATOR ASH.

HAV-0T2168000 CLUTCH
HAY-072290A0 CLUTCH
HAV-07232000 THREST
HAV-07233000 CLUTCH
S11-69907 SCREY

PART HO. DESCRIPTI REF.HO HOTE PART HO. DESCRIPTI REF.HO NOTE PART NO.
311-04904 QIL FILTER COVER 1 HAY-07211000 UPPER ROLLER SHAFT BRACKET 1 HAY-0T218000 PPER
311-68404 SCREW (M4K0.7-8) 45 3 311-64205 SCREW (MBX1-18) &2 4 311-53801 SCRYE
311-81407 FILTER CAP O RIKG 1 31103906 KENOCE PIN 2 HAY-07223000 UPPER
118-43208 CARTRIDGE FILTER 1 311-79005 0IL SEAL 1 311-83803 SCREW
211-35502 FILTER JOINT 1 g HAY-07209000 UPPER_ROLLER SHAFT BUSHING 1 WAY-07224000 UPPER
311-35700 SUCTION PIPE 1 8 HAY-07205000 UPPER FEED EOLLER SHAFT LEVER i 8 311-70301 SCREW
7 311-35106 SUCTION PIPE BUSHING 1 7 311-70301 SCREW (MB8Y1-8) 82 2 7 HAV-07225000
8 311-34703 0IL PIPE 1 3 HAY-07208000 UPPER FEED ROLLER SHAFT COLLAR 1 8 311-BEZO0
9 211-81100 PACKING 1 g 311-82209 SCREW (11/84X40-5.5) 80 2 9 11-88800
10 311-342 0IL TURE 1 0 MAY-0721000 UPPER_ROLLER_SHAPT RUSHIHG 1 10 311-70004
11 311-74204 SPRING WASHER 1 11 311-79708 OIL SEAL 1 11 311-75708 RETAIN
12 311-71804 HUT 1 12 HAV-07207000 UPPER FEED ROLLER SHAFT 1 12 HAV-07228000 THRUST
13 311-34000 0IL RESERVOIR 1 13 HAY-07212000 UPPER FEED ROLLER LEVER 1 13 HAV-07226000 CLUTCH
14 311-88503 SCREY (M4X0.7-5) 45 2 14 31183801 SCREY (M6X1-20) 82 1 MAY-07227000 CLUTCH
15 311-34455 Q1L BIPE ASH. i i5 HAV-07213000 UPPER_FEED ROLLER LEVER PTH 1 {AY-07222000 CLUTCHE
18 311-35801 0IL TUBE JOINT, OHE WAY (2) 16 311-73404 VASHER 1 HAV-07221000 CLUTCH
17 311-36104 OIL TURE CLAMP (2 17 311-71903 RUT 1 HAY-07215000 ADJUST
18 311-34408 0IL PIPE (1) 18 MAV-07214000 PULLER LINK 1 311-70004 SCREY
19 311-34554 0IL PIPE ASH. 1 311-88101 SCREY (1/4340-11) 93 1 HAV-07220000 ADJUBST
20 11-35801 OIL TURE JOINT, OHE YAY 2 311-71803 HUT 1 311-81807 SCREY
1 311-36104 0IL TUBE CLANWP (2 HAY~Q7206000 ROD PIN 1 311-60302 SCREY
311-34505 QIL PIPE {1} 211-85600 SCREV (M4X0.7-4) 82 1 HAY-07239000 CLUTCH
211-38252 OIL PUMP ASH. 1 1 HAV-07203000 UPPER FEED ROLLER DRIVING ROD 1 311-60807 SCREY
311-38302 OIL PUMP DRIVING WORM GEAR (0 311-75805 C RING 1 HAV-07217060 CLUTCH
311-B9800 SCREW _(M4X0.7-43 8 ) HAY-07204000 ROLLER BEARTHG 1 311-89105 CREY
i
1
1
2

2
311-35205 OIL PIPE 1 HAV-07202000 UPPER FEED ECCENTRIC &)
311-72505 BUT 1 BAY-07201000 UPPER FEED ROLLER REGULATOR (1}
311-74807 VASHER 1 311-70004 SCREW (M5X0.8-5) 82 (23
311-35308 UNIVERSAL ELBOY 7 11-63603 CREW (H4X%0.7-8) 6 1
311-38005 BAMBOO JOINT 2 311-74709 SPACER {1
311-34804 OIL PIPE 1 HAV-072150600 ADJUSTING SCREW (1}
311-34802 SUCTION PIPE 1 311-80805 OIL WICK 1
311-374089 FELT 2
11-34358 GIL PIPE ASH.
311-35801 0IL TUBE JOINT, ONE WAY (2)
311-36104 OIL TUBE CLAMP {

311-34307
311-34108
311-37300

OIL PIPE
OIL SLEEVE

i~
> bt fod B0
s

311-68503

11-03808
311-35007
311-34801

Ii, PIPE SUPPORT
SCREW (M4X0.7-8)
0IL GAUGE
FITTING STUD (LONG)
FITTING STUD

45

o bd Bt ot

#01

HAV-Q72340A0 CLUTCH
HAYV~07238000 UPPER |
311-73602 VASHER
311-61201 SCREV
HAY-07235000 UPPER

#02
803
#03

HAV-07238000 UPPER
MAV~07237000 UPPER
HAV-0T240000 UPPER |
CH-3002000-01  ATTEKT

Note #01... STANDARD (
#02... . 0PTIONAL P
#03. ... OPTIDNAL P






